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- Table 1. Chemical compsition of steels tested.

Sample No. ‘ C | Si | Mn | Mo P S

0:096 | 0-21 | 0-019 |0-020
0-092 | 0°22 | 1-40 | 0-23 0-018 |0-022
0-100 | 0-21 | 1-37 | 0-43 [0°019 |0-020
0-101 | 0-18 | 1-33 | 0-62 0019 (0-020
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Photo. 1.

Microstructures of ‘stcel' No. 1 and No. 3
(cooling rate 22°C/ min). X800 (3/5)
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Photo. 2. Transmission electron micrographs of steel
No. 3 (cooling. rate 22°C/min) showing
bainitic (a), (b) and martensitic (c)
structures. X 50000 (1/2)
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Fig. 1. Relationship between tensile properties
and grain size.
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Fig. 2. Effect of primary ferrite on tensile proper-
ties of steels with low temperature transfor-
mation products.
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Table 2. Mechanical properties of steels.
Cooling Steel T. S. Y. P. 0-29, P.S. El. R. A, H vTIrs G.S.N
rate No. kg/mm? | kg/ mm2| kg/m % % v °C "
1 48-0 317 39-2 72-2 135 +10 5-9
1 .Ro . 2 516 37°5 36-0 695 151 —6l 9-8
1:6°C/min| . 3 51-7 35-2 37-1 699 147 — 24 86
4 535 335 34-2 69-4 152 —10 81
1 49-7 31-2 38:8 715 144 + 7 6-6
) . 2 56-9 28-1 344 644 161 —14 9-5
22°C/ min 3 575 29-1 32-0 64-1 168 17 8-7
4 58-9 30°6 39:0 62-7 174 +17 8-1
1 52°9 28-2 34-8 66-5 153 +23 8:0
. 2 60°7 29-9 30:0 57°6 171 + 3 97
100°C / min 3 635 35-4 29-4 57-3 186 +23 9:3
4 70-0 42-3 28:4 617 212 +10 9-3
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Fig. 3. Relationship between grain size and impact

transition temperature (509 ductile fracture
criterion).
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Fig. 1. Effect of aging temperature on the hardness

of 189, Ni maraging 0-6~4°'99,Ti.

Table 1. Chemical composition of steels tested.

Chemical composition (%)
Steel
C Si Mn Ni Mo Co Al Ti Be Zr
A 0-03 0-09 0-14 | 18:70 500 | 9:46 0-09 0-60
B-2 0-02 0-10 0-14 | 17-26 4-89 8-72 0-18 0-65 0-17
B-3 0-02 | 0-10 0-15 | 17-89 4-89 9-08 0-29 073 0-39
B-4 0-02 0-11 0-13 | 17-89 4-89 9-16 0-29 0-57 0-65
B-5 0-02 0-06 0-06 | 17-01 4-4]1 8-36 0-30 0-72 0-84
B-6 0-02 0-05 0-05 | 16-59 4-48 8-60 0-29 0-92 1-10
T-2 0-01 0-05 0-02 | 18-27 4-88 8-72 0-18 171
T-3 0-01 0-05 0-03 | 18-78 5-15 9-41 0-19 2:25
- T-4 0-01 0-05 0-02 | 18-20 5-00 9-00 0-20 3-50
T-5 0-04 0-05 0-05 | 18-64 4-80 8-90 0-17 4-90
C-134 0-02 0-02 0'07 | 18-55 4-96 9-15 0-31 2-35 0-014




